6720814446
(2014/12) We

Liste des pieces de rechange

Ersatzteilliste
Spare parts list

GB102

8738891937.aa.RO

Buderus




10.12.2014 2
6720814446



[de] Wichtige Hinweise zur Installation/Montage

Die Installation/Montage muss durch eine fiir die Arbeiten zuge-
lassene Fachkraft unter Beachtung der geltenden Vorschriften
erfolgen.

[en] Important notes on installation/assembly

The installation/assembly must be carried out by a professional
who is authorised to do the work, and with due regard to the
relevant regulations.

[fr] Instructions importantes pour I’installation/le montage

Linstallation/le montage doit étre effectué(e) par un spécialiste
qualifié pour les opérations concernées et dans le respect des
prescriptions applicables.

[bg] BaxHu ykazaHus BbB Bpb3Ka ¢ MHCTanaumATa/MOHTaXa

WHcTanayuAaTa/MoHTa»bT TPAGBA Ala Ce U3BbpPLUBA OT JIMLIEH3MPaH
3a paboTnTe CrneunanucT B CbOTBETCTBUE C MPUOKAMUTE
pasnopeadw.

[cs] Diilezité pokyny k instalaci/montazi

Instalaci/montaZ musf pfi dodrZeni platnych pfedpist provést
odborny pracovnik s pfislusnym opravnénim pro tyto préce.

[da] Vigtige anvisninger til installationen/monteringen
Installationen/monteringen skal foretages af en godkendt installa-
tor under overholdelse af de geeldende forskrifter.

[el] Znpavrikég umoSeléeic yia Ty sykatdotaon/cuvappoléynaon
H gykaraoraon/cuvappoAdynon npénel va npayparonoleital and
e€ovolo8oTNEVO VI TIC EPYACIEC AUTEG TEXVIKO TTPOCWIKOS, TO
onoio Oa mpémnel va @povTi(el MoTe va TnPouvTal oL IoXUOUOEG
Sataeic.

[es] Indicaciones importantes para instalacién/montaje
La instalacion/el montaje lo debe realizar personal especializado
autorizado para los trabajos, respetando las prescripciones vigen-
tes.

[et] Olulised juhised paigaldamiseks/montaaZiks
Paigaldamist/montaazi tohib labi viia selleks volitusi omav
spetsialist, arvestades kehtivaid ndudeid.

[fl] Belangrijke aanwijzingen betreffende de installatie/montage

De installatie/montage moet worden uitgevoerd door een voor de
werkzaamheden geautoriseerde installateur. Hij moet rekening
houden met de geldende voorschriften.

[fi] Tarkeitd asennus- ja kokoonpano-ohjeita

Naihin t6éihin hyvaksytyn ammattiasentajan pitaa suorittaa asen-
nus- ja kokoonpanoty6t voimassa olevien maardysten mukaisesti.
[hu] Fontos tudnival6k az installildshoz/szereléshez

Az installaldst/szerelést egy, a munkakra felhatalmazott
szakembernek kell végeznie, az érvényes elirasok
figyelembevételével.

[it] Avvertenze importanti per l'installazionefil montaggio

L'installazione/il montaggio deve aver luogo ad opera di una ditta
specializzata ed autorizzata in osservanza delle disposizioni
vigenti.

[he] 8608369emmzs6o Bomomgdgdo oBlGswszoolmzol/dmbdsgolsmgols

0BLEm305/8mbEs70 Mbs 3EbmH oL badnBsmgdobmgol ©s8ggdmaro

3350803060 3g9@limbsgols dogh, dmgdgoo gsbsfigol sszom.

[it] Svarbios instaliavimo ir (arba) montavimo nuorodos

Instaliuoti ir montuoti, laikantis galiojanciy taisykliy, leidziama
kvalifikuotiems specialistams, kurie buvo jgalioti Siems darbams
atlikti.

10.12.2014

[Iv] Svarigi noradijumi par iekartas uzstadi$anu / montazu
lekartas uzstadiSanu/montazu ir javeic specializétam sertifictam
specialistam, ievérojot spéka eso$os noteikumus.

[nl] Belangrijke aanwijzingen betreffende de installatie/montage

De installatie/montage moet worden uitgevoerd door een voor de
werkzaamheden geautoriseerde installateur rekening houdend
met de geldende voorschriften.

[no] Viktig informasjon om installasjon/montering
Installasjonen/monteringen skal gjennomferes av autoriserte
installaterer, og gjeldende forskrifter skal felges.

[pl] Wazne wskazdéwki dotyczace instalacji/montazu
Instalacja/montaz musza by¢ wykonane przez uprawnionego

do tego rodzaju prac specjaliste przy zachowaniu obowigzujacych
przepiséw.

[pt] IndicagSes importantes relativas a instalagio/montagem

A instalagdo/montagem deve ser efetuada por um técnico espe-
cializado com qualificagbes para estes trabalhos, tendo em aten-
gao os regulamentos em vigor.

[ro] Indicatii importante privind instalarea/montajul

Instalarea/montajul trebuie realizate de cétre un specialistautorizat
pentru lucrérile respective, respectandu-se prescriptiile valabile.

[ru] BaxHble ykazaHuA no nogKnioueHWio/MOHTaXy

MoaknioyeHne/MoHTaXK JOMXKHDI BHINMOHATD CNELMancTbl,
MMeloLLMe AoNYCK K BbINONHEHUIO Takux paboT, npu cobniofeHn
AENCTBYIOLMX HOPM U Npaswl.

[sk] DdleZité pokyny tykajiice sa inStalacie/montaze
Instalaciu/montéZ musi realizovat odbornik s opravnenim na
vykon tychto prac, pricom musf dodrZovat platné predpisy.

[sl] Pomembni napotki za namestitev/montazo
Namestitev/montazo mora izvesti strokovnjak, pristojen za
tovrstna dela, ob uposte vanju veljavnih predpisov.

[sr] VaZna uputstva za ugradnju i montazu

Ugradnju i montazu moraju da obave samo strucna lica ovlas¢ena
za izvodenje takvih radova koja ¢e postovati vazece propise.

[sv] Viktiga anvisningar for installation/montering

Installationen/monteringen maste utféras av en behorig och fack-
kunnig person enligt gillande foreskrifter.

o o

[tr] Kurulum/Montaj ile ilgili dnemli uyarilar

Kurulum/Montaj caligmalari sadece yetkili bayiler tarafindan

asagida belirtilen talimatlar dikkate alinarak yapilmalidir.

[uk] Baxnusi BKasiBku WOA0 YcTaHOBKW/MOHTaXY

YcTtaHoBKY/MOHTaX MaloTb 3AiNcHIOBaTM ¢axisLy, Wo MatoTb A03BIN

Ha npoBegaeHHs uux pobiT, i3 JOTPYMaHHA YNHHUX NPUNUCIB.

[zh] ZERFEHEERT

DAZR R 2 BV AT AR SRR T L AR (K 2 R BERR A DG AT 4 .

Grailifqus Sl L cldiada [ar]

_:\i)\..ﬂc.’nbms\.ﬂ)‘ca&Mhdcwumdﬁadﬁ@&n@ﬂ‘/%ﬂ‘@@]%

S pafipinai 0 sl 3 pge it 53 [fa]

SalS dasi b cuinan 5 el IS ol aladl 4 Slaa 48 () 4o (638 Jau i oy S8 safcanal

L3 aladh dda 5 pe 5 e 4y

3 6720814446



Ersatzteilliste
Spare parts list

Liste des piéces de rechange

8738891938.aa.RO

1
A

Verkleidung
casing
habillage

GB102

10.12.2014

6720814446




Pos |Bezeichnung Bestell-Nr. Bemerkungen
Description Ordering no. Remarks
Dénomination Numéro de commande Remarques

S

@

O
1 |Dichtung-19/W -19/WT25 -19/WT80 7098412 ]
2 |Einsatzblech 19/W+Wt 7098342 u
2 |Einsatzblech 29/W 7098344 u
3 |Einsatzblech 40/W 7098346 u
3 |Dichtung-19/W -19/WT25 -19/WT80 7098412 ]
4 |Deckel 19/W+Wt 29/W 7098348 ]
4 |Deckel 40/W 7098350 ]
5 |Verkldg 19/W, 29/W 7098352 ]
5 |Verkldg 40/W 7098356 ]
5 |Verkldg 19/WT25 7098358 ]
5 |Verkildg 19/WT80 7098360 ]
6 |Befestigungssatz Verkleidung 7098362 u
12 |Einsatzblende mit Dichtfolie 7098414 u
12 |Einsatzblende 29/W 7098466 u
12 |Einsatzblende 40/W 7098468 u
12 |Einsatzblende 19/WT25 7098470 u
12 |Einsatzblende 19/WT80 7098472 u

GB102 Verkleidung

casing
habillage

1A

10.12.2014

6720814446




Ersatzteilliste Liste des piéces de rechange

Spare parts list

-
b

-
b

]
5000

8738891939.

aa.RO

RRRRRR
fffff

GB102

4444444444




cadre-support

Pos |Bezeichnung Bestell-Nr. Bemerkungen
Description Ordering no. Remarks
Dénomination Numéro de commande Remarques

S
@
O
1 |Aufhéngebugel 7098364 |
2 |Abdeckungssatz fur Rahmendéffnungen 7098416 u
6 |Rahmen 19/W 29/W 7098366 ]
6 |Rahmen 40/W 7098368 u
7 |Kabelhaltesatz 10St 7098044 u
8 |Rosettensatz f Rohrdurchfiihrungen 79054 7098046 u
13 |Dichtung Rahmen GB102 19W,29W,40W 7098418 u
14 |Befestigungssatz Verkleidung 7098362 u
GB102 Rahmen
frame

1B

10.12.2014

6720814446




Ersatzteilliste
Spare parts list

Liste des piéces de rechange

1x

1x

1x

1x

1x

COREET

1x

8738891940.aa.RO

l frame
cadre-support

C

Rahmen

GB102

6720814446




Pos |Bezeichnung Bestell-Nr. Bemerkungen
Description Ordering no. Remarks
Dénomination Numéro de commande Remarques

S

Py

O
1 |Rahmen 19/WT25 7098370 ]
1 |Rahmen 19/WT80 7098372 [ ]
2 |Tragegriff 7098058 ]
3 |Rosettensatz f Rohrdurchfilhrungen 79055 7098052 u
10 |Befestigungssatz Verkleidung 7098362 u
13 |Dichtung Rahmen GB102 19/WT25 7098419 [ ]
13 |Dichtung Rahmen GB102 19/WT80 7098421 ]
14 |Abdeckungssatz fur Rahmenéffnungen 7098416 u
18 |Aufhéngebiigel 7098364 |
19 |Kabelhaltesatz 10St 7098044 ™

GB102 Rahmen

frame

cadre-support

1C

10.12.2014

6720814446




Ersatzteilliste
Spare parts list

Liste des piéces de rechange

8738891941.aa.RO

Warmetauscher
heat exchanger
2 échangeur thermique

GB102

10

6720814446




Pos |Bezeichnung Bestell-Nr. Bemerkungen
Description Ordering no. Remarks
Dénomination Numéro de commande Remarques

g

5
1 |Warmetauscher Typ 19 7098060 u
1 |Warmetauscher Typ 29 7098062 u
1 |Warmetauscher Typ 40 7098064 u
2 |Isoliermatten-Satz 19/W-19/WT 7098080 u
2 |lsoliermatten-Satz 29/W 7098082 u
2 |Isoliermatten-Satz 40/W 7098084 u
3 |Schauglas kpl m Spiegel linea/GB112/102 7098575 u
8 |Entluftungsventil 7098666 u
9 |Anschlussverbindung kpl 7098424 u
10 |Dichtung D28 Messing Set a 10St. 7098526 u
11 |6kt-Mutter DIN985 M6 6 10St Set 7098115 |
12 |Start-lonisations Elektrode kpl 7098072 [ |
13 |Stehbolzensatz (m6x25,m6x35,m6x40)je 5St 7098068 u
15 |Dichtung 10St f lonisationselektrode 7098574 u
17 |Verschlusskappe 7098426 u
18 |Dichtung (Sortiment,DN 80/DN 100,a 5St 7098428 u

GB102 Warmetauscher

heat exchanger
échangeur thermique

10.12.2014

11

6720814446




Ersatzteilliste Liste des piéces de rechange
Spare parts list

8738891942.aa.RO

Brenner GB102
3 burner
braleur

A

2z e




Pos |Bezeichnung Bestell-Nr. Bemerkungen
Description Ordering no. Remarks
Dénomination Numéro de commande Remarques

S

Py

O
1 |Dichtung Brennergehéuse 76614 7098094 u
2 |Brennergehduse Typ 19 7098092 u
3 |Stitzplatte 75042 7098100 u
4 |Dusenplatte (Erdgas) 75084 7098104 u
5 |Brennerdeckel 76606 7098108 u
6 |Brennerthermostat m Befestigungsbigel 7098152 u
10 |Winkel/Startgasleitung 6XR1/8" m Messnip 7098110 u
13 |Gasrohr Brenner R3/8" 7098116 u
14 |Dichtungssatz fur Brennereinheit 76611 7098098 u
16 |Stehbolzensatz (m6x25,m6x35,m6x40)je 5St 7098068 u
17 |6kt-Mutter DIN985 M6 6 10St Set 7098115 ]
18 |Umstt FG NT-NCT 19 7095010 u

GB102 Brenner

burner
braleur

3A

10.12.2014

13

6720814446




Ersatzteilliste
Spare parts list

Liste des piéces de rechange

8738891943.aa.RO

3
B

Brenner

burner
braleur

GB102

14

4444444444




Pos |Bezeichnung Bestell-Nr. Bemerkungen
Description Ordering no. Remarks
Dénomination Numéro de commande Remarques

S

Py

O
1 |Dichtung Brennergehéuse 76615 u
2 |Brennergehéuse W 29 7098118 u
3 |Stitzplatte 75043 7098124 u
4 |Dusenplatte 7098128 u
5 |Gasverteilerbalken 76607 7098132 u
6 |Gasrohr Brenner R1/2" 7098134 u
7 |Dichtungssatz fiir Brennereinheit 76612 7098122 |
9 |Stehbolzensatz (m6x25,m6x35,m6x40)je 5St 7098068 u
10 |Brennerthermostat m Befestigungsbuigel 7098152 u
14 |6kt-Mutter DIN985 M6 6 10St Set 7098115 [ ]
15 |Winkel/Startgasleitung 6XR1/8" m Messnip 7098110 u
16 |Umstt FG NT 29 7095020 u
17 |Dichtungssatz fur Brennereinheit 76611 7098098 u

GB102 Brenner

burner
braleur

3B

10.12.2014

15

6720814446




Ersatzteilliste
Spare parts list

Liste des piéces de rechange

8738891944.aa.RO

C

Brenner
burner
braleur

GB102

10.12.2014

16

6720814446




Pos |Bezeichnung Bestell-Nr. Bemerkungen
Description Ordering no. Remarks
Dénomination Numéro de commande Remarques

S

Py

O
1 |Dichtung Brennergehauese 76616 7098138 u
2 |Brennergehéuse Typ 40 7098136 u
3 |Stltzplatte 75044 7098142 ]
4 |Dusenplatte (Erdgas) 75047 7098146 u
5 |Brennerdeckel 76608 7098148 u
6 |Brennerthermostat 7098153 u
7 |Dichtungssatz fiir Brennereinheit 76613 7098140 u
9 |Stehbolzensatz (m6x25,m6x35,m6x40)je 5St 7098068 u
10 |6kt-Mutter DIN985 M6 6 10St Set 7098115 ]
11 |Gasrohr Brenner R1/2" 7098134 u
12 |Winkel/Startgasleitung 6XR1/8" m Messnip 7098110 u

GB 102 Brenner

burner
braleur

3C

10.12.2014

17

6720814446




Ersatzteilliste
Spare parts list

Liste des piéces de rechange

8738891945.aa.RO

4
A

Gasarmatur
gas valve
bloc gaz

GB102

10.12.2014

18

6720814446




Pos |Bezeichnung Bestell-Nr. Bemerkungen
Description Ordering no. Remarks
Dénomination Numéro de commande Remarques

S

@

O

Flansch fir Gasleitung Brenner R3/8" Kpl 7098156 u
Flansch fir Gasleitung Brenner R1/2"Kpl 7098164 u
Gasarmatur Dungs MB-LE 053 BO1 7098158 u

11 |Anschlussstiick Gasversorgung R1/2" 7098160 u
12 |Winkel Gaskupplung 4-teilig 2x1/2" 7098162 u
14 |Gasanschlussrohr 19/W 29/W 40/W 7098374 u
14 |Gasanschlussrohr 19/WT25 7098376 u
14 |Gasanschlussrohr 19/WT80 7098378 u
15 |Winkel R 1/8 Gaskupping f Startgasltg 7098112 u
16 |Uberwurfverschraubung f Startgasleitung 7098172 u
20 |Startgasleitung Typ 19 7098168 u
20 |Startgasleitung Typ 19-40 7098170 u
20 |Startgasleitung 40W 7098670 u

GB102

Gasarmatur
gas valve
bloc gaz

4A

10.12.2014

19

6720814446




Liste des piéces de rechange

Ersatzteilliste

Spare parts list

8738891946.aa.RO

GB102

Kondensatsammler
d t llect

réserve

capacité de

20



Pos |Bezeichnung Bestell-Nr. Bemerkungen
Description Ordering no. Remarks
Dénomination Numéro de commande Remarques

g

5
1 |Staublech 4 Typ 19 7098200 |
1 |Staublech 4 Typ 29 7098202 [ ]
1 |Staublech 4 Typ 40 7098204 |
2 |Dichtung 19/W-17/WT 7098178 [ |
2 |Dichtung 29/W 7098190 [ |
2 |Dichtung 40/W 7098194 [ |
3 |Kondenswasserbehalter Typ 19 7098174 u
3 |Kondenswasserbehalter Typ 29 7098188 u
3 |Kondenswasserbehalter Typ 40 7098198 u
4 |Siphon L=98mm 7098180 u
6 |Dichtungssatz Siphon 7098176 u
8 |Kondensatableitung W 19 7098182 u
8 |Kondensatableitung WT 19 7098184 u
8 |Kondensatableitung WT 19/80 7098186 u
8 |Kondensatableitung W 29 7098192 u
8 |Kondensatableitung W 40 7098196 u
9 |6kt-Mutter DIN985 M6 6 10St Set 7098115 [ |

GB102 Kondensatsammler

condensate collector
capacité de réserve

4B

10.12.2014

21

6720814446




Liste des piéces de rechange

Ersatzteilliste
Spare parts list

8738891947.aa.RO

GB102

Geblase
fan

ventilateur

5

6720814446

22

10.12.2014



Pos |Bezeichnung Bestell-Nr. Bemerkungen
Description Ordering no. Remarks
Dénomination Numéro de commande Remarques

S

Py

O
1 |Widerstand Typ 19/W-19WT 7098434 |
1 |Widerstand Typ 29/W 7098436 u
2 |Schraubensatz 7098438 u
3 |Ventilator G2G 126-BB07-1 24V DC 7098384 [ ]
4 |Dichtung 6x8 (je 2 Meter) 7098208 u
5 |6kt-Mutter M6 mit Scheibe 7098440 u
6 |Aufhéngeringe f Geblase Set a6Stiick 7098846 u
7 |Trafo Nr 78085 7098396 [ ]
8 |Sicherung 2,5 Ampere,a 10Stiick 7098442 u
9 |Grundplatte mit Luftkanal 19/W+WT 7098390 u
9 |Grundplatte mit Luftkanal 29/W 7098392 u
13 |Kabelbaum 7098398 u
14 |Dichtung Geblase Gehause 19/W,19/WT25 7098672 u
14 |Dichtung Geblase Gehéuse 29/W 7098674 u
15 |Dichtelement 60EPDM f Geblase 7098616 u

GB102 Geblase

fan
ventilateur

S5A

10.12.2014

23

6720814446




Ersatzteilliste
Spare parts list

Liste des piéces de rechange

8738891948.aa.RO

B

Geblase
fan
ventilateur

GB102

10.12.2014

24

6720814446




Pos |Bezeichnung Bestell-Nr. Bemerkungen
Description Ordering no. Remarks
Dénomination Numéro de commande Remarques

N
3
[aa]
O
1 |Ventilator G2S120-FE03-22 m Anschl-Kabel 7098400 u
4 |Grundplatte mit Luftkanal 7098230 u
8 |Dichtung Geblase Gehduse 40W 7098558 u
9 |Schraubensatz 7098438 u
10 |Dichtung 6x8 (je 2 Meter) 7098208 u
11 |6kt-Mutter M6 mit Scheibe 7098440 u
12 |Aufhangeringe f Geblase Set a6Stiick 7098846 u

GB102

Geblase
fan
ventilateur

5B

10.12.2014

25

6720814446




Ersatzteilliste
Spare parts list

Liste des piéces de rechange

8738891949.aa.RO

A

Vorlauf
flow
départ

GB102

10.12.2014

26

6720814446




Pos |Bezeichnung Bestell-Nr. Bemerkungen
Description Ordering no. Remarks
Dénomination Numéro de commande Remarques

N
S
o0
O
1 |Ruckschlagventil 1/4" 7098240 u
2 |Vorlaufrohr gebogen 7098242 u
3 |Anschlussverbindung 7098566 u
4 |Dichtung D28 Messing Set a 10St. 7098526 u
GB102 Vorlauf
flow
départ

6A

10.12.2014

27

6720814446




Ersatzteilliste

Spare parts list

Liste des piéces de rechange

ol [

8738891950.aa.RO

6
B

Vorlauf

flow
départ

GB102

28

4444444444




Pos |Bezeichnung Bestell-Nr. Bemerkungen
Description Ordering no. Remarks
Dénomination Numéro de commande Remarques

S
Py
O
1 |Vorlaufrohr Typ 19 ,gebogen 7098244 u
1 |Vorlaufrohr Typ 19/80, gebogen 7098246 u
2 |Anschlussrohr Heizkreisvorlauf 7098258 u
3 |Umstellventil R3/4 inch+Anschlusk 78016 u
4 |Speicherrohr, gebogen 7098256 u
5 |Winkelverschraubung 22x22mm kpl 7098260 u
6 |Rickschlagventil 1/4" 7098240 u
7 |Anschlussverbindung 7098566 u
8 |Dichtung D28 Messing Set a 10St. 7098526 u
GB102 Vorlauf
flow
départ

6B

10.12.2014

29

6720814446




Ersatzteilliste
Spare parts list

Liste des piéces de rechange

8738891951.aa.RO

6
C

Rucklauf

return
retour

GB102

10.12.2014

30

6720814446




Pos |Bezeichnung Bestell-Nr. Bemerkungen
Description Ordering no. Remarks
Dénomination Numéro de commande Remarques

S

Py

O
1 |Wasserstromungs Schalter SIKA 7098280 u
2 |O-Ring 21x3,5 EPDM 7098278 [ ]
3 |Airclon-Entliiftung 19/W-29/W 7098274 |
3 |Airclon-Entliftung 40/W 7098276 u
4 |Flachdichtung 1 1/2" (10x) 7098266 u
5 |Pumpe UPS 25-50 130mm MK3 7098263 [ ]
5 |Pumpe UPS 25-55 130mm MK3 7098265 ]
6 |Pumpenkabel Typ 19/29/40 7098270 [ ]
7 |Full u Entleerungshahn 7098282 u
8 |Schwimmereinsatz Airclon GB112 7098822 ]
9 |Dichtung D28 Messing Set a 10St. 7098526 u
10 |Anschlussverbindung 7098566 u

GB102 Rucklauf

return
retour

6C

10.12.2014

31

6720814446




Ersatzteilliste
Spare parts list

Liste des piéces de rechange

8738891952.aa.RO

6
D

Rucklauf

return
retour

GB102

32

6720814446




Pos |Bezeichnung Bestell-Nr. Bemerkungen
Description Ordering no. Remarks
Dénomination Numéro de commande Remarques

S

Py

O
1 |Airclon Entliftung 19/WT80 7098286 u
1 |Rohr ricklauf 75810 u
2 |T-Stuck 22x22x1/2" Quetsch-Innengewinde 7098288 u
3 |Wasserstromungs Schalter SIKA 7098280 u
4 |0O-Ring 21x3,5 EPDM 7098278 ]
5 |Anschlussverbindung 7098566 u
6 |Dichtung D28 Messing Set a 10St. 7098526 u
7 |Full u Entleerungshahn 7098282 u
8 |Flachdichtung 1 1/2" (10x) 7098266 u
9 |Pumpe UPS 25-50 130mm MK3 7098263 [ ]
10 |Pumpenkabel Typ 19/29/40 7098270 |
11 |Schwimmereinsatz Airclon GB112 7098822 [ ]

GB102 Rucklauf

return
retour

6D

10.12.2014

33

6720814446




Ersatzteilliste Liste des piéces de rechange
Spare parts list

o 9

Q 5 Q
\/s

_
4 - .
-

-
e
- 9

8738891953.aa.RO

A

Differenzdruckschalter GB102

differential pressure switch

Pressostat

10.12.2014

3 4 6720814446




differential pressure switch
Pressostat

Pos |Bezeichnung Bestell-Nr. Bemerkungen
Description Ordering no. Remarks
Dénomination Numéro de commande Remarques

N
3
[aa]
O
1 |Montageplatte Typ 19-29 7098290 u
1 |Montageplatte Typ 40 7098292 u
2 |Schlauch RD 5x8 7098298 u
3 |Differenzdruckschalter Typ 19-29 7098294 u
3 |Differenzdruckschalter Typ 40 7098296 u
4 |Kabelhaltesatz 10St 7098044 u
GB102 Differenzdruckschalter

/A

10.12.2014

35

6720814446




Ersatzteilliste
Spare parts list

Liste des piéces de rechange

8738891954.aa.RO

7
B

Logica

Logica
Logica

GB102

36

4444444444




Pos |Bezeichnung Bestell-Nr. Bemerkungen
Description Ordering no. Remarks
Dénomination Numéro de commande Remarques

N
3
[aa]
O
1 |Aufhéngeplatte schwenkbar Typ 19-29 7098300 u
1 |Aufhéangeplatte schwenkbar Typ 40 7098302 u
2 |Logica IMC520 7098304 ]
3 |Thermomanometer RD52 weild V2 7098311 u
4 |Halterung Thermo-Manometer 7098308 u
5 |Elektrodenstecker mit Kabel 7098444 u
GB102 Logica
Logica
Logica

/B

10.12.2014

37

6720814446




Ersatzteilliste
Spare parts list

Liste des piéces de rechange

" <

“

S
§ 1
3

8738891955.aa.RO

A

Thermoelement
thermocouple
thermocouple

GB102

10.12.2014

38

6720814446




thermocouple
thermocouple

Pos |Bezeichnung Bestell-Nr. Bemerkungen
Description Ordering no. Remarks
Dénomination Numéro de commande Remarques

N
3
[aa]
O
1 |Sicherheitstemp Begrenzer 7098314 u
2 |Gehause,Kunststoff 7098312 u
3 |Kesselthermostat 30-90° L&S RAK40 1/3359 7098316 ]
4 |Adapterkabel Gasdruckwachter 7098446 u
5 |Adapterkabel Gasarmatur 7098448 u
6 |Kabelbaum 6-polig 19/W,-29/W 7098318 [ ]
6 |Kabelbaum 6-polig 40/W 7098450 |
GB102 Thermoelement

8A

10.12.2014

39

6720814446




Ersatzteilliste
Spare parts list

Liste des piéces de rechange

8738891956.aa.RO

B

Thermoelement
thermocouple
thermocouple

GB102

10.12.2014

40

6720814446




thermocouple
thermocouple

Pos |Bezeichnung Bestell-Nr. Bemerkungen
Description Ordering no. Remarks
Dénomination Numéro de commande Remarques

N

3

[aa]

O
1 |Rickl Thermostat 70C L&S RAK40-1/3357 7098324 ]
2 |Kesselthermostat 90C L&S RAK40 1/3364 7098326 u
3 |Speicherthermostat 60°C L&S RAK40-1/3356 7098322 u
4 |Kabelbaum 4-polig 19/WT80 7098452 [ ]
4 |Kabelbaum 78023 u
5 |Sicherheitstemp Begrenzer 7098314 u
6 |Gehause,Kunststoff 7098312 u
7 |Adapterkabel Gasdruckwéachter 7098446 u
8 |Adapterkabel Gasarmatur 7098448 u

GB102 Thermoelement

8B

10.12.2014

41

6720814446




Ersatzteilliste
Spare parts list

Liste des piéces de rechange

8738891957.aa.RO

Speicher
cylinder

9 Ballon

GB102

10.12.2014

42

6720814446




Pos |Bezeichnung Bestell-Nr. Bemerkungen
Description Ordering no. Remarks
Dénomination Numéro de commande Remarques

N
3
[aa]
O
1 |Befestigungsschraube 2x 7098334 u
2 |Wasserspeicher 19kW 80L 7098332 u
2 |Speicher 271 75866 u
3 |Durchflussmengenbegrenzer C21/32 7098336 u
4 |Anschlussrohr warm/kalt 7098340 u
5 |Winkelverschraubung 15x15 7098338 u

GB102 Speicher

cylinder
Ballon

10.12.2014

43

6720814446




Ubersetzungsliste
List of translations

Liste des traductions

Pos |Description Denomination
1A |Element of construction Groupe de construction
1 |Sealing filling plate joint 19/W -19/WT25 -19/WT80
2 |Filling plate casing tole 19/W+Wt
3 |Filling plate casing tole 40W
3 |Sealing filling plate joint 19/W -19/WT25 -19/WT80
4 |Upper plate casing couvercle 19/W+Wt 29/W
5 |Casing habillage 19/W, 29/W
6 |Mounting set casing FERMETURE CAPOT
12 |Front control panel
12 |Front connection board
1B |Element of construction Groupe de construction
1 |Wall Mounting Bracket f. GB142 SUPPORT MONTAGE GB112 43/60-GB142
2 |Sealing plug
6 |Chassis cadre-support 19/W 29/W
7 |Cable clip (10 pc) sert-cable (10x)
8 |Collar set for pipe inlets
13 |Sealing ventilationcover joint GB102 19W,29W,40W
14 |Mounting set casing FERMETURE CAPOT
1C |Element of construction Groupe de construction
1 |Chassis cadre-support 19/WT25
2 |Grip (L+R) POIGNEE DE TRANSPORT
3 |Collar set for pipe inlets kit A 6St. Rozet de finition
10 |Mounting set casing FERMETURE CAPOT
13 |Sealing ventilationcover
14 |Sealing plug
18 |Wall Mounting Bracket f. GB142 SUPPORT MONTAGE GB112 43/60-GB142
19 |Cable clip (10 pc) sert-cable (10x)
2 |Element of construction Groupe de construction
1 |Heat exchanger échangeur thermique Typ 19
2 |lIsolation heat exchanger
3 |Sight glass Viseur de flamme verre cplt avec joint
8 |Air vent valve SOUPAPE PURGE GB162
9 |Connection nipple Tubul racc cplet chauf GB112 29/60-GB142
10 |Clamping ring (10 pc) Joint d 28mm 10 pieces
11 |Nut (10 pc) ECROU M6 AVEC RONDELLE-10 PIECES
12 |Ignition-ionisation electrode Electrode d'allumage et de ionisation
13 |Tapscrew (5 pc) GOUJONS M6x25,M6x35,M6x40
15 |Sealing (10 pc)
17 |Drainplug
18 |Sealing (5 pc) joint DN 80/DN 100,a 5St
3A |Element of construction Groupe de construction
1 |Sealing burner Joint
2 |BURNERHOUSING
3 |Support plate
4 |Gas-air distributor
5 |Burner cover
6 |Burner thermostat
10 |Knee connection+measure nippl
13 |Gaspipe tube gaz Brenner R3/8"
14 |Sealing cover set jeu de joints
16 |Tapscrew (5 pc) GOUJONS M6x25,M6x35,M6x40
17 |[Nut (10 pc) ECROU M6 AVEC RONDELLE-10 PIECES
18 |Conversion set
3B |Element of construction Groupe de construction
1 |Sealing burner Joint
2 |BURNERHOUSING
3 |Support plate

10.12.2014 44

6720814446




Ubersetzungsliste
List of translations

Liste des traductions

Pos |Description Denomination
4 |Gas-air distributor
5 |Burner cover
6 |Gaspipe tube gaz Brenner R1/2"
7 |Sealing burner Jeu de joint bruleur GB102/29
9 |Tapscrew (5 pc) GOUJONS M6x25,M6x35,M6x40

Burner thermostat

Nut (210 pc)

ECROU M6 AVEC RONDELLE-10 PIECES

Knee connection+measure nippl

Conversion set

17 |Sealing cover set jeu de joints
3C |Element of construction Groupe de construction

1 |Sealing burner joint Brennergehauese 76616

2 |Burnerhousing

3 |Support plate

4 |Gas-air distributor

5 |Burner cover Nr969.3711-138

6 |Burner thermostat

7 |Sealing burner Joint

9 |Tapscrew (5 pc) GOUJONS M6x25,M6x35,M6x40
10 |Nut (10 pc) ECROU M6 AVEC RONDELLE-10 PIECES
11 |Gaspipe tube gaz Brenner R1/2"

12 |Knee connection+measure nippl
4A |Element of construction Groupe de construction

1 |Flange R 3/8

6 |Flange R 1/2

7 |Gas valve Bloc Gaz Dungs

11 |Connection nipple R 1/2 raccord R1/2"

12 |Connection knee gas valve

14 |Gaspipe

15 |Knee connection gas valve

16 |Nut with clamping ring

20 |Pipe ignation burner

4B |Element of construction Groupe de construction

1 |Distributor

1 |Distributor 4

2 |Sealing condensate collector joint 19/W-17/WT

2 |Sealing condensate collector Joint

3 |Condensate collector

4 |Syphon siphon L=98mm

6 |Sealing jeu de joints Siphon

8 |Drainpipe

8 |Drainpipe syphon

9 |Nut (10 pc) ECROU M6 AVEC RONDELLE-10 PIECES
5A |Element of construction Groupe de construction

1 |Resistance fan résistance Typ 19/W-19WT

2 |Screw (3 pc)

3 |Fan ventilateur G2G 126-BB07-1 24V DC
4 |Sealing groundplate fan joint 6x8

5 |Nut (10 pc)

6 |Grommet (6 pc) SILENBLOC (6x)

7 |Trafo

8 |Fuse 2.5A (10 pc) Fusible 2,5 ampere A 10 pieces
9 |Ground plate fan

13 |Cable harness faisceau de cables

14 |Sealing fan cover

15 |Fan connector

45

10.12.2014

6720814446




Ubersetzungsliste
List of translations

Liste des traductions

Pos |Description Denomination
5B |Element of construction Groupe de construction
1 |Fan
4 |Ground plate fan
8 |Sealing fan cover Joint pour boitier du ventilateur
9 |Screw (3 pc)
10 |Sealing groundplate fan joint 6x8
11 |Nut (10 pc)
12 |Grommet (6 pc) SILENBLOC (6x)
6A |Element of construction Groupe de construction
1 |One-way valve CLAPET ANTI RETOUR R 1/4"- U122/U124
2 |Supply pipe tuyau de départ
3 |Connection nipple
4 |Clamping ring (10 pc) Joint d 28mm 10 pieces
6B |Element of construction Groupe de construction
1 |Supply pipe 3-way valve
2 |Supply pipe CH Tubul racc GB112 wt
3 |3-way valve 22mm HRC general Vanne Inverseuse R3/4 avec cable
4 |Supply pipe hot water tank TUBUL DEPART CIRC CHAUFF GB112 WT
5 |Connection knee RACCORD COUDE 22X22MM COMPLET
6 |One-way valve CLAPET ANTI RETOUR R 1/4"- U122/U124
7 |Connection nipple
8 |Clamping ring (10 pc) Joint d 28mm 10 pieces
6C |Element of construction Groupe de construction
1 |Flow switch CH
2 |O-ring 21x3.5 (10 pc) 0O-Ring 21x3,5 EPDM
3 |Airclon ventilate
4 |Sealing (10 pc) JOINT PLAT 3/4" 10 PIECES
5 |Pump UPS 25-50 130 mk3 Circulateur UPS 25-50 130mm MK3
5 |Pump UPS 25-55 130 MK3 Circulateur UPS 25-55 130mm MK3
6 |Cable pump faisceau circulateur Typ 19/29/40
7 |Fill and drain cock VANNE REMPLISSAGE ET VIDANGE
8 |Air vent revision set Purgeur automatique GB 112
9 |Clamping ring (10 pc) Joint d 28mm 10 pieces
10 |Connection nipple
6D |Element of construction Groupe de construction
1 |Airclon air vent
1 |Return pipe
2 |T-junction + nut T COMPLET AVEC RACCORD
3 |Flow switch CH
4 |O-ring 21x3.5 (10 pc) 0O-Ring 21x3,5 EPDM
5 |Connection nipple
6 |Clamping ring (10 pc) Joint d 28mm 10 pieces
7 |Fill and drain cock VANNE REMPLISSAGE ET VIDANGE
8 |Sealing (10 pc) JOINT PLAT 3/4" 10 PIECES
9 |Pump UPS 25-50 130 mk3 Circulateur UPS 25-50 130mm MK3
10 |Cable pump faisceau circulateur Typ 19/29/40
11 |Air vent revision set Purgeur automatique GB 112
7A |Element of construction Groupe de construction
1 |Mountingpanel pressure switch
2 |Silicon tube Tubul souple silicone rd5x8 12000
3 |Pressure difference switch Pressostat differentiel avec vis
4 |Cable clip (10 pc) sert-cable (10x)
7B |Element of construction Groupe de construction
1 |Mounting plate Logica
2 |Logica IMC520 Logica IMC520
3 |Thermomanometer Thermomanometre rd 52 (blanc)
4 |Mounting plate thermomanomete

10.12.2014 46

6720814446




Ubersetzungsliste
List of translations

Liste des traductions

Description

Denomination

Sparking plug with cable

Cable d'électrode avec prise

Element of construction

Groupe de construction

Safety thermostat

limiteur de température de sécurité

Thermostat holder

Control thermostat

Connection cable controltherm

Connection cable safety therm

Cable harness

faisceau de cables 6-polig 19/W,-29/W

Element of construction

Groupe de construction

Return thermostat

Control thermostat

HW-tank thermostat

Cable harness

faisceau de céables 4-polig 19/WT80

Safety thermostat

limiteur de température de sécurité

Thermostat holder

Connection cable controltherm

Connection cable safety therm

Element of construction

Groupe de construction

Mountingbolt HW-tank (2 pc)

Hot water tank

HOT WATER TANK 27L

Ballon 271

Flow regulator

REGULATEUR DE DEBIT

Sanitary pipe hot

QIR WINNPFP OO N OI_W N|F

Connection knee (15*15)

10.12.2014

47

6720814446




Geratetypen
Types of appliances

Types de chaudieres

Gerat Bestell-Nr. Land Bemerkungen
Appliance Ordering no. Country Remarks
Chaudiere Numéro de commande Pays Remarques
GB102 99905377 Deutschland

10.12.2014

48

6720814446




10.12.2014 49
6720814446



10.12.2014 50
6720814446



10.12.2014 51
6720814446



Bosah Thermotaahinik Gmbk Buderus

52 s



